
NEWTON 4'6" BED BLACK

SEC/SH/07/24/RJ1

ASSEMBLY INSTRUCTIONS

MAX BED
WEIGHT

200KG



SEC/SH/07/24/RJ1

Page 02

PARTS LIST

BEFORE  YOU START ASSEMBLING.IF YOU DO FIND THAT
PLEASE CHECK  THAT YOU HAVE ALL THE  PARTS LISTED

PLEASE CONTACT YOUR SUPPLIER IMMEDLATELY.
SOMETHING IS MISSING.DO NOT CONTINUE ASSEMBLY.

Part Code Part Number Part Description Quantity Carton

1

2

S200-203-124-RJ1-01 Headboard 1 1

Headboard PostS200-203-124-RJ1-02 2 1

3

4

5

6

7

8

S200-203-124-RJ1-03 Footboard Post 2 1

Siderail AS200-203-124-RJ1-04 2 1

S200-203-124-RJ1-05 Siderail B 2 1

Centre CrossbarS200-203-124-RJ1-06 2 1

S200-203-124-RJ1-07 Crossbar A 4 1

Crossbar B S200-203-124-RJ1-08 10 1

3 3

9

10

11

Footboard CrossbarS200-203-124-RJ1-09 2 1

S200-203-124-RJ1-10 Centre Support Leg 4 1

Side Support Leg S200-203-124-RJ1-11 2 1

12 Centre Support BarS200-203-124-RJ1-12 1 1

13 Footboard UprightS200-203-124-RJ1-13 3 1

2

1

2

3

3

7

4

4

5

5

6

6

x4

x2

8 x10

9

x3

11

x4
10

x2

12

13



SEC/SH/07/24/RJ1

Page 03

BEFORE  YOU START ASSEMBLING.IF YOU DO FIND THAT
PLEASE CHECK  THAT YOU HAVE ALL THE  PARTS LISTED

PLEASE CONTACT YOUR SUPPLIER IMMEDLATELY.
SOMETHING IS MISSING.DO NOT CONTINUE ASSEMBLY.

HARDWARE LIST

A

B

20PCS

8PCS

HARDWARE NAME QTYREF

8PCS

M6 x 30mm Bolt

M8 x 50mm Bolt

M6 x15mm Bolt

D

E

F

4PCS

8PCS

M8 Nut

H

I

2PC

1PC

M6 Washer

Allen Key 

G 8PCS

M8 Washer

Spanner

4PCSM6 x 45mm BoltC



STEP 1

STEP 2

SEC/SH/07/24/RJ1

Page 04

1 - x1HEADBOARD

PARTS REQUIRED

HARDWARE REQUIRED

2 - x2HEADBOARD POST

TOOLS REQUIRED

HARDWARE REQUIRED

A 04

 3 - x2FOOTBOARD POST

PARTS REQUIRED

HARDWARE REQUIRED

 9 - x2FOOTBOARD CROSSBAR

TOOLS REQUIRED

13 - x3FOOTBOARD UPRIGHT

G 04

B 06

A 04

G 04

A
G

A
G

A

A

G

GB
B

B

B

B
B

M6x15mm

M6x30mm

M8x50mm

M6x45mm

M6x15mm

M6x30mm

M8x50mm

M6x45mm

A
G

A

G

A

A

G

G

2

2

1

3

3

13
9



STEP 3

STEP 4

SEC/SH/07/24/RJ1

Page 05

4 - x2 SIDERAIL A

PARTS REQUIRED

HARDWARE REQUIRED

TOOLS REQUIRED

HARDWARE REQUIRED

12 - x1   CENTRE SUPPORT BAR

PARTS REQUIRED

HARDWARE REQUIRED

TOOLS REQUIRED

HARDWARE REQUIRED

A 08

A 04

5 - x2 SIDERAIL B

X2

7 - x4 CROSSBAR A

8 - x10 CROSSBAR B

A

A

A

A

A

A

A

A

A

A

M6x15mm

M6x30mm

M8x50mm

M6x45mm

M6x15mm

M6x30mm

M8x50mm

M6x45mm

5

5

8

4
4

7

7

7

7
8

12



STEP 5

STEP 6

SEC/SH/07/24/RJ1

Page 06

PARTS REQUIRED

HARDWARE REQUIRED

TOOLS REQUIRED

HARDWARE REQUIRED

B 02

HARDWARE REQUIRED

TOOLS REQUIRED

HARDWARE REQUIRED

D 08

E 04

 6 - x2  CENTRE CROSSBAR

MAX BED
WEIGHT

200KG

PARTS REQUIRED

F 08

D

D
X4

H

IE

F

F

M6x15mm

M6x30mm

M8x50mm

M6x45mm

M6x15mm

M6x30mm

M8x50mm

M6x45mm

X2

B

X4

C

10- x4  CENTRE SUPPORT LEG

11- x2  SIDE SUPPORT LEG

1011

6 11

6

C 04


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6

